SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)
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Mod. QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM

QPSK | 16QAM

Middle CH 1.09 1.09 2.73 2.72

4.49 4.49 9.03 9.01
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LTE Band 12 : 99%0OBW(MHz)
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256QAM | 64QAM | 256QAM | 64QAM

256QAM

64QAM | 256QAM

Middle CH 1.09 1.09 2.72

2.73

4.49 4.49 9.03 8.99

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB w RBW 30 khz
o art 0de  SWT 11ms @ VBW 100 kHz Mode Sweep o Att 30de SWT L1ms @ YBW 100 kHz  Mode Sweep
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 707.5531 MHz 15.96 dbm M1 1 707.3768 MHz 14.98 dem
TL 1 705.95455 MHz 8.41 dom Oce Bw 1.099300659 MHz T1 1 706.94895 MHz 3,25 dBm Oce Bw 1.099300659 MHz
T2 i 708.05385 MHz 7.52 dém T2 i 708.04825 MHz 7.77 dém
(LU L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 0B & RBW 100 kHz
o art 0de  SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 30dB SWT ims @ YBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
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pfbgnna N LT A e : J TR P P . 2 2
10 df i 104 .
0 dB [ \ 0 dés { A
!
I b r )
10 dgm ¥ !'L 10 dBm - -
¢ 1

o o g P | o I 20, dbi] B il Il
b L T 20 dBdy -

S ) P AL P e ioA L Y| Fp I
RO y i T ST e L T
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 706.9725 MRz 18.31 dBm M1 1 706.2353 MHz 17.79 dem
TL 1 708.13337 MHz 12.50 dBm Occ Bw 2.733266733 MHz T1 1 706.13936 MHz 9,30 dBm Occ Bw 2.727272727 MHz
T2 i 708.86663 MHz 11.72 dém T2 i 708.86663 MHZ .54 dem
(LU L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum - pectrum -
.00 dBm  Offset 1160 db = RBW 100 khz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 706.461 MHz 15.92 dbm ML 1 705212 MHz 14.75 dem
TL 1 705.25225 MHz 10.94 dBm Occ Bw 4.495504496 MHz T 1 705.24226 MHz 9,15 dbm Occ Bw 4.495504496 MHz
T2 i 709.74775 MHz 11.10 dBm T2 i 708.73776 MHz .76 dém
L JU ] - L JU ] )

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum
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Ref Level 30.00 Gém  Offset 1160 b e RBW 300 khz
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Ref Level 30,00 dém

Offset 11.60 db & RBW 300 khz

o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
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(@ 17K Max [@ 37+ Max
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 703.884 MHz 18.68 dBm ML 1 705302 MHz 17.97 dem
TL 1 702.9845 MHz 13.47 dBm Occ Bw 9.030969031 MHz T 1 703.0045 MHz 9,70 dBm Occ Bw 9.010989011 MHz
T2 i 712.0155 MHz 10.58 dém T2 i 712.0155 MHz 11.06 dém
L JU ] - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Spectrum - pectrum -
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
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Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 707.4344 MHz 15.03 dbm ML 1 707.1703 MHz 17.13 dBm
TL 1 706.95455 MHz 5.68 dgm Occ Bw 1.090909091 MHz T 1 706.13936 MHz 3,18 dbm Occ Bw 2.721276721 MHz
T2 i 708.04545 MHz 7.01 dém T2 i 708.86064 MHz 9,36 dém
L JU ] L JU -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum - -
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.85 dBm mi1] 16.36 dBm
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 708.265 MHz 13.85 dbm ML 1 704,843 MHz 16.36 dBm
TL 1 705.25225 MHz 8.42 dbm Occ Bw 4.495504496 MHz T 1 703.0045 MHz 9,39 dbm Occ Bw 9.030969031 MHz
T2 i 709.74775 MHz 9.51 dém T2 i 712.0355 MHz 9.01 dém
L JU ] - L JU -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 12

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

Spectrum - pectrum -
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.53 dBm mi1] 13.98 dBm
2 _ 707.66780 MHz - 706.48700 MHz
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CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 707.6676 MHz 13.53 dbm ML 1 706,487 MHz 13.98 dem
TL 1 706.95455 MHz 6.25 dbm Occ Bw 1.096503457 MHz T 1 706.12138 MHz 7.90 dBm Occ Bw 2.733266733 MHz
T2 i 708.05105 MHz 4.14 dBm T2 i 708.85465 MHz 7.71 dém
L JU ] L JU ] -
Spectrum - -
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.43 dBm mi1] 14.45 dBm
2 706.23100 MHz - 706.9410 MHz
occ Bw +.495504496 MHz occ Bw 8991008991 MHz
Lt d T LR A Al )
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 706.231 MHz 13.44 dBm ML 1 706.841 MHz 14.45 dem
TL 1 705.25225 MHz 7.33 dm Occ Bw 4.495504496 MHz T 1 703.0245 MHz 7.60 dBm Occ Bw £.991008991 MHz
T2 i 709.74775 MHz 5.14 dém T2 i 712.0155 MHz 6,95 dem
L JU ] - L JU -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru

mlm " ] m
= Spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECHNEKABS _ PABS
1 | 3 3 Line _$PURIGQUSY INE_ABS PABS
20 ﬂIB’I';‘“J PURIOUS INE_ABS ’,A\ 20 dBm: f»ﬂ.
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604 -60 dBm —
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency Power Abs | Alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -24.39 dBm -11.39 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.75924 MHz 21.58 dBm -8.42 db
698.900 MHz 699.000 MHz 30,000 kHz £98,99625 MHz -16.62 d&ém -3.62 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -16.29 dBm -3.29 dB
699.000 MHz 701.000 MHz 100.000 kHz 699.24476 MHz 21.30 dBm -8.70 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -22.30 dBm -9.30 dB
Y
1 ) 0
Date: 15:3B:3!

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

Ref Level 30,00 dém

Offset 11.60 dB

Mode Auto Sweep

SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck | SPURIGIEGLinEkABS _ PABS
1 b s 3 Line _$PURIOUY INE_ABS PABS
20 ﬂIB’I';‘“J PURIOUS INE_ABS 20 dBém
.
10 dem /' s 10 dBr? I
ode f \I 0 dem \
-10 d8m I l -10 E'J"
SPURIOUS_LINE_ABS \
-20 dBm -20 gBm
o S
=30 dBm: -30 dém
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y
P
-50 dem e -50 dBm
/"" [
= B
=60 - il [t —
-60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -24.93 dBm -11.83 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,54945 MHz 13.21 dBm -16.79 db
698.900 MHz 699,000 MHz 30.000 kHz 698.99755 MHz -22.42 dém -9.42 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00734 MHz -22.05 dBm -9.05 dB
£99.000 MHz 701.000 MHz 100.000 kHz 609.46054 MHz 13.38 dém -16.62 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -21.01 dBm -8.91 d&
Y
1 j [ wi
Date: 15:35:53
TEL : 886-3-327-3456 Page Number 1 A2-310 of 24

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum | (=)|( spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPuwr
Limit Gheck PAES | SPURIGIECHNEKABS _ PABS
1 | 3 3 3 Line _$PURIQUSY INE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS /\ 20 dbin e
10 dBm { \ 10 dBm / \\
ode ‘. 0 dBm }’
-10 dBm: -10 dBm
SPURIOUS_LINE_ABS ’k {
-20 dBm i 1L -20 dBm : &
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50 dam ”/M fﬁ&"ﬁﬂqn \\\
PR A e S
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-60. e 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
630.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -24.68 dBm -11.68 dB 714.000 MHz 716.000 MHz 100.000 kHz 715,75524 MHz 20.50 dBm -9.50 dB
698.900 MHz 699.000 MHz 30,000 kHz 698.99635 MHz -17.93 dém -4.93 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00345 MHz -17.23 dBm -4.23 dB
699,000 MHz 701,000 MHz 100,000 kHz 609,27672 MHz 20.29 dBm -9.71 dB 716.100 MHz 725.000 MAz 100,000 kHz 716, 10445 MHz o446 dBm 1146 dB
‘ . . . . .
il ) wa i ™)

Lowest Band Edge / Full RB Highest Band Edge / Full RB

pectru :%:' Spectrum
Ref Level 30.00 dbm _ Offset 11.60 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKABS _ PAES
1 b 5 5 3 Line _$PURIOUY INE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbim
10 dem f ‘M\ 10 dm 2ot \
ode 1 0 dem+
| [ ‘a
-10 dBm | -10 dey
SPURIOUS_LINE_ABS \
-20 dBm -20 difm
. )
-30 dBm - 30 dBm
/ N
-40 dBm 40 dBm
.,
50 dBm " 50 dem
T .
e -
. - B
50 -60 dBm =
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
690.000 MHz 698,900 MHz 100.000 kHz 696.89555 MHz -25.20 dBm -12.20 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.37163 MHz 12.49 dBm -17.51 db
698.900 MHz 699,000 MHz 30,000 kHz 698,99965 MHz -20.85 dém 7.5 di 716.000 MHz 716.100 MHz 30.000 kHz 716,00495 MHz -23.50 dBm -10.50 dB
699,000 MHz 701,000 MHz 100,000 kHz 609,81219 MHz 12,46 dBm -17.54 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.82 dbm -10.82 dB
)
) I -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum | (=)|( spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKABS _ PABS
1 y s s Aka Line _$PURIOUS INE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS A 20 dbin r\
10 dBm ! \ 10 dBm /
0ds \ 0 dem l
-10 dBm: -10 dBm
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Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
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Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -26.79 dBm -13.79 dB 714.000 MHz 716.000 MHz 100.000 kHz 715,72927 MHz 19.16 dBm -10.84 db
698.900 MHz 699.000 MHz 30,000 kHz 698.99885 MHz -10.32 dém -6.32 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00834 MHz -18.73 dBm -5.73 dB
699,000 MHz 701,000 MHz 100,000 kHz 609,26474 MHz 19,33 dBm -10.67 dB 716.100 MHz 725.000 MAz 100,000 kHz 716, 10445 MHz o687 dbm C13.87 dB
- —
il ) wa i ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLINEKABS PAES
i G | 3 3 AB: Line _$PURIOUY INE_ABS PABS
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10 dBm / . \ 10 dBr-r A \
0ds f 0 dem 1
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20 dBm J ]‘
-30 dBm { "\
-40 dBm / -40 dBm
50 dem -50 dBm
_-"’/" .
I 4
-40.d -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
580.000 Mz 696,300 Mz 100.000 kHz 698,89555 MHz -25.63 dBm -12.63 d 714.000 MHz 716.000 MHz 100.000 kHz 715,28372 MHz 11.05 dBm -18.95 dB
£98.900 MHz 599,000 MHz 20.000 kHz £98,99945 MHz ~23.65 dém -10.65 d 716.000 MHz 716,100 MHz 30.000 kHz 716,00335 MHz -24.63 dBm -11.63 dB
599.000 MHz 701.000 MHz 100.000 kHz 700.09550 MHz 11.65 dBm -18.35 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.01 dBm -15.01 dB
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 12 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum | (=)|( spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit dheck PABS | SPURIGIECHNEKABS _ PAES
1 y s s Aka Line _$PURIOUS INE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbin
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Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 637.12901 MHz -58.39 dBm -45.39 dB 30,000 MHz 630.000 MHz 100.000 kHz 616.23059 MHz -58.23 dBm -45.23 dB
725.000 MHz 1.000 GHz 100.000 kHz 996.42565 MHz -57.72 dBm -44.72 dB 725,000 MHz 1,000 GHz 100.000 kHz 975.57944 MHz -57.70 dBm -44,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.14 dBm -33.14 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41465 GHz -45.69 dBm -32.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42,55 dBm -29.55 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.91326 GHz -42.,40 dBm -20.40 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91177 GHz -42.69 dBm -29.69 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88278 GHz -42.74 dBm -29.74 dB
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30.000 MHz 690,000 MHz 100.000 kHz 631.77941 MHz -58.46 dbm -45.46 dB
725.000 MHz 1,000 GHz 100.000 kHz 965 83121 MHz -57.78 deém -44.78 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.48 dBm -32.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96625 GHz -42.52 dBm -29.52 dg
7.000 GHz 9,000 GHz 1.000 MHz 8.92077 GHz -42.65 dBm -29.65 dB
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LTE Band 12 / 3MHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 633.42929 MHz -58.31 dBm -45.31 dB 30,000 MHz 630.000 MHz 100.000 kHz 626.32982 MHz -58.05 dBm -45.05 dB
725.000 MHz 1.000 GHz 100.000 kHz 964.98137 MHz -57.61 dBm -44.61 dB 725,000 MHz 1,000 GHz 100.000 kHz 995.67579 MHz -57.77 dBm -44.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.58 dBm -32,58 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41265 GHz -46.16 dBm -33.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -42,60 dBm -29.60 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.90676 GHz -42,54 dBm -209.54 dB
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30.000 MHz 690,000 MHz 100.000 kHz 631,82941 MHz -58.44 dbm -45.44 dB
725.000 MHz 1,000 GHz 100.000 kHz 96588120 MHz -57.70 dBém -44.70 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.02 dBm -32.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -42.45 dBm -29.45 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.72307 GHz -42.87 dBm -29.87 dB
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LTE Band

12 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dBm
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30.000 MHz 630.000 MHz 100.000 kHz 626.77979 MHz -58.32 dBm -45.32 dB 30.000 MHz £90.000 MHz 100.000 kHz 624.82094 MHz -58.44 dBm -45.44 dB
725,000 MHz 1.000 GHz 100.000 kHz 932.18733 MHz -57.65 dBm -44.65 dB 725,000 MHz 1.000 GHz 100.000 kHz 988.77704 MHz -57.69 dBm -44.69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.98 dBm -32.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -45.54 dBm -32.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -42.52 dBm -29,52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.03376 GHz -42.48 dBm -20.48 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90277 GHz -42.54 dBm -29.54 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.72407 GHz -42.83 dBm -29.63 dB
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30.000 MHz 690,000 MHz 100.000 kHz 643,52852 MHz -58.24 dBm -45.24 dB
725.000 MHz 1,000 GHz 100.000 kHz 93753636 MHz -57.76 dBém -44.76 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.27 dBm -32.27 dB
3,000 GHz 7,000 GHz 1.000 MHz 6.94026 GHz -42.60 dBm -29.60 dB
7.000 GHz 9,000 GHz 1.000 MHz 8,92577 GHz -42.72 dBm -29.72 dB
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LTE Band 12 / 10MHz
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30.000 MHz 630.000 MHz 100.000 kHz 622.58011 MHz -58.39 dBm -45.35 dB 30,000 MHz 630.000 MHz 100.000 kHz 620.37876 MHz -58.33 dBm -45.33 dB
725.000 MHz 1.000 GHz 100.000 kHz 994.47600 MHz -57.67 dBm -44.67 dB 725,000 MHz 1,000 GHz 100.000 kHz 809.89320 MHz -57.73 dBm -44,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.19 dBm -33.19 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.40615 GHz -45.97 dBm -32.97 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -42.24 dBm -29.24 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.94876 GHz -42.,52 dBm -29.62 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.69708 GHz -42.77 dBm -29.77 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.73407 GHz -42.57 dBm -29,57 dB
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30.000 MHz 690,000 MHz 100.000 kHz 610.73101 MHz -58.11 dBm -45.11 dB
725.000 MHz 1,000 GHz 100.000 kHz 996,22569 MHz -57.38 dBém -44.38 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.42 dBm -32.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -42.53 dBm -29.53 dg
7.000 GHz 9,000 GHz 1.000 MHz 8.92177 GHz -42.60 dBm -29.60 dB
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Report No. : FG3N2802B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0047
30 Normal Voltage 0.0057
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0061
-10 Normal Voltage 0.0119 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0175
20 Normal Voltage 0.0000
20 Battery End Point 0.0137
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
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RB Size
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64QAM

256QAM
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5.88
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PASS
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26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)
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LTE Band 13 : 26dB BW(MHz)
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Middle Channel / 5MHz / 16QAM
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ML T 780.402 MHz 17.25 dbm ndB down 3,565 MHz M1 1 7B0.631 MHz 15.15 dem ndB down 5045 MHz
TL 1 779.463 MHz -8.73 dbm nd8 26,00 dB T1 1 779.493 MHz -10.85 dBm nd8 26.00 db
T2 1 784.428 MHz -8.67 dBm q factor 157.2 T2 1 784 537 MHz 11,13 dém q factor 154.7
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Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 775.483 MHz 18.41 dbm ndB down 9,60 MHz M1 1 766.096 MRz 18.28 dem ndB down 9,65 MHz
TL 1 777.105 MHz -4.37 dbm ndg 26.00 dB Tl 1 777.165 MHz -7.78 dbm ndg 26,00 dB
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LTE Band 13

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum - pectrum -
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M1 1 780.811 MHz 16.64 dBm ndB down 4.BBS MHz M1 1 7BD.242 MHz 18.54 dBm ndB down 9.71 MHz
TL 1 779.562 MHz -9.81 dBm nd8 26.00 dB T 1 777.185 MHz -9.69 dém nd8 26,00 dB
T2 i 784.448 MHz -9.21 dém q factor 159.8 T2 i 766,595 MHz -9.33 dém q factor 0.4

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum e -
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Occupied Bandwidth
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 781.471 MHz 17.30 dBm M1 1 762,845 MHz 15.69 dem
TL 1 779.75225 MHz 10.41 dBm Occ Bw 4.495504496 MHz TL 1 779.74226 MHZ 9,72 dBm Occ Bw 4.505494505 MHz
T2 1 784.24775 MHz 10.67 dBm T2 1 784.24775 MHz 9.82 dém
(nmn ve

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum

53 Spectrum 53
Ref Level 30.00 GBm  Offsel 1150 0B & RBW 300 kHz Ref Level 30,00 bm  OFfset 11.50 OB & RBW 300 kHz
o art 0de SWT 1ms @ VBW 1MHz  Mode Sweep o Att 0 de SWT 1ms @ YBW 1MHZ  Mode Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 18.52 dBm) ETEY 16.65 dBm)
o 1 779.2830 MHz - 1z 784.7570 MHz
= 1 PLATY KT O Rt 9.030969031 MHz = , N - yec 9.030969031 MHz
Uit s ) S5 R A L ord AP g T !
10 d - 10 df 2 -
! \ / |
0ds - 0 das - T
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il I'J A e
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-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 7 ) 18.52 dbm M1 1 18.65 dem
TL 1 12.33 dBm Occ Bw 9.030969031 MHz T1 1 777.5245 10.77 dBm Occ Bw 9.030969031 MHz
T2 i 11.35 dém T2 i 786.5554 MHz 12.40 dém
JL J (LU L]

T ] T v
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 13
Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum - pectrum -
.00 dBm  Offset 11,50 db @ RBW 100 khz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 16.12 dBm Mi[1] 17.25 dBm
a0 : oce 1 305104505 w114 2 o gy ) 050039051 M2
yee B 505494505 MHz " . oce vl T 9.050949051 MHz
e | B N E S ST s AR At A %
o , ! 0 dés ,f \“
N by ) I
10 d f'f' f V\\ 10 i
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A W (5 YOV AT PG n
"0 d 30 db - -+
] ™
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Byheite
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-60 d -60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 781.231 MHz 16.12 dbm ML 1 784,877 MHz 17.23 dem
TL 1 779.74226 MHz 10.37 dBm Occ Bw 4.505494505 MHz T 1 777.5045 MHz 12,53 dBm Occ Bw 9050949051 MHz
T2 i 784.24775 MHz 9.42 dém T2 i 786.5554 MHz 11.62 dém
L JU ] - L JU ] )

Middle Channel / 5MHz / 256QAM Middle Channel / 10MHz / 256QAM

Spectrum e e
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.67 dBm mi1] 15.86 dBm
2 780.17200 MHz - " 786.0160 MHz
M Occ Bw 4.505494505 MHz Occ Bw 1 9.030969031 MHZ|
o Tl gl A nan 04 st st Lol b sty Ararieohy 2
! 177 | |
o i 0 da -
{ \
10 & L 100
: "
20 20
I, V\l,\
; fan et N, i !
20 ey e T -a0
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L dbm 40 o s Il
by st P
50 50
-60 d -60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 780.172 MHz 13.67 dbm ML 1 7B6.016 MHz 15.86 dem
TL 1 779.74226 MHz 7.77 dém Occ Bw 4.505494505 MHz T 1 777.5245 MHz .70 dBm Occ Bw 9.030969031 MHz
T2 i 784.24775 MHz 7.10 dém T2 i 786.5554 MHz .40 dém
L JL ] L L JU ] L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Spectrur = sp m
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS 5 PAKS 20 dbipre—$RURIOUS | INE ABS DA H
10 dBm H 10 dém “
0 de “ 0. dem H
-10 dem — g |[| -10 dBm — , %
-20 dBm f \ -20 dBm J I\
i ane | e
SPURIDUS_LINE_2BS ] i | SPURIOUS_LINE_ABS { T
-40 dam L -40 dem .
b, . . J
50 dBm = o i 50 dem e =
. | .y
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | _PowerAbs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 77387012 MHz -59.92 dBm -24.92 d& 763.000 MHz 775.000 MHz 6.250 kHz 77463437 MHz -60.05 dbm -25.05 db
775.000 MHz 775.900 MHz 100.000 kHz 775.82403 MHz -48.02 dBm -35.02 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,05709 MHz -47.90 dBm ~34.90 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.96219 MHz -53.45 dém -40.45 d8 775.000 MHz 776.000 MHz 30.000 kHz 775.00005 MHz -54.08 dbm -21.08 d8
776.000 MHz 788,000 MHz 100.000 kHz 777,33666 MHz 21.44 dBm -8.56 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,66334 MHz 21.19 dBém -5.81 dB
788.000 MHz 786.100 MHz 30.000 kHz 788,01084 MHz -53.92 dBm -40.92 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01613 MHz -52.42 dBm -39.42 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.53671 MHz -47.56 dém -34.55 de 788.100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz -46.87 dBm -33.87 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.42208 MHz -60.07 dBm -25.07 dB 793.000 MHz 806.000 MHz 6.250 kHz 803.01948 MHz -60.12 dBm -25.12 dB
)
Date 09:5 5
Lowest Band Edge / Full RB Highest Band Edge / Full RB
pectrur @l Sp m
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA
10 dém
10 dBm i pp—
0 de If \ 0. dem ‘ E
-10 dBm - J i -10 derm — i |
-20 dBm 7 H -20 dBm ‘ |
o L, . ] \
SPURIDUS_LINE_2BS — | SPURIOUS_LINE_ABS_ i |
b it
-40 dBm r[ \\[‘ -40 dBm Y
-50 dBm -50 dém e
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77464635 MHz -59.04 dBm -24.04 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.19580 MHz -60.31 dBm -25.31 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -35.84 dBm -22.84 dg 775.000 MHz 775.900 MHz 100.000 kHz 775,02023 MHz -47.86 dBm ~34.86 dB
775.900 MHz 776,000 MHz 30,000 kHz 775,91484 MHz -39.74 dBm -26.74 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.93581 MHz -55.61 dBbm ~30.61 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.71029 MHz .14 dem -21.86 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,60340 MHz 8.11 dBm -21.39 dB
788.000 MHz 786.100 MHz 30.000 kHz 788,00005 MHz -49.18 dBm -36.18 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01823 MHz -34.02 dBm -21.02 dB
788.100 MHz 793.000 MHz 100.000 kHz 786.10245 MHz -42.65 dém -29.65 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,23452 MHz -29.02 dBm -16.02 dB
793.000 MHz 806.000 MHz 6.250 kHz 79590260 MHz -59.85 dim -24.85 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -59.84 dBm -24.94 db
)
Date 09
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS 1 DPARS 20 dbipre—$RURIOUS | INE ABS DA T
10 dBm: h 10 dBém JM
0 de “ 0. dem ,%
-10 dem — g \ -10 dem — l l
-20 dBm T -20 dBm (
SPURIDUS_LINE_2BS i‘ T | SPURIOUS_LINE_ABS J \
-40 dBm !VW. 40 dBm _J ]\
-50 dBm: =¥ v\-f\-r-...ﬁf“‘*v—v’ 50 dBm - {/\
RN (10 l ol
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs |
763.000 MHz 775,000 MHz 6,250 kHz 77381018 MHz -60.16 dBm -25.16 d& 763.000 MHz 775.000 MHz 6.250 kHz 769,05994 MHz -60.16 dbm -25.16 db
775.000 MHz 775.900 MHz 100.000 kHz 775.73681 MHz -47.56 dBm -34.56 di 775.000 MHz 775.900 MHz 100.000 kHz 775.17577 MHz -48.42 dBm ~35.42 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99905 MHz -52.73 dém -39.73 d 775.500 MHz 776.000 MHz 30.000 kHz 775.98995 MHz -54.18 dBm -41.18 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,33666 MHz 21.03 dBm -8.97 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,65135 MHz 20.41 dBém -9.59 dB
788.000 MHz 786.100 MHz 30.000 kHz 788,00005 MHz -53.58 dBm -40.58 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.08417 MHz -52.31 dBm -39.31 dB
788.100 MHz 793.000 MHz 100.000 kHz 78985490 MHz -47.24 dém -34.24 de 788.100 MHz 793.000 MHz 100.000 kHz 788,97867 MHz -45.30 dBm -32.30 dB
793.000 MHz 806.000 MHz 6.250 kHz 80134416 MHz -60.23 dBm -25.23 dB 793.000 MHz 806.000 MHz 6.250 kHz 804.55195 MHz -60.04 dBm -25.04 db
- . . . . .
Jj g ™)
Date: 18 Date:
o
Spectrur
Ref Level 30.00 dBm Offset 11.50 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES
20 dbipe _$BURIOUS | INE ABS DPARS 20 dbipre—$RURIOUS | INE ABS DA
10 dem 10 dém
et aavere=
0 de [ i 0. dem j” ﬂt
-10 dBm — [I g -10 dem — ’ l
-20 dBm \ -20 dBm
o ] \ o / \
SPURIDUS_LINE_2BS ] | SPURIOUS_LINE_ABS_ = T
40 dBm / N —W“— -40 dBm ™
50 dm [, 50 dém
J i |
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77470629 MHz -59.67 dBm -24.67 dB 763.000 MHz 775.000 MHz 6.250 kHz 77495804 MHz -60.20 dBm -25.20 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -38.91 dBm -25.91 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,80955 MHz ~47.63 dBm ~34.63 dB
775.900 MHz 776,000 MHz 30,000 kHz 77599955 MHz -41.55 dBm -28.55 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -52.38 dBm -39.38 db
776.000 MHz 788,000 MHz 100.000 kHz 780.21379 MHz 6.79 dém -23.21 d8 776.000 MHz 788,000 MHz 100.000 kHz 786,32767 MHz 7.84 dBm -22.16 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.06189 MHz -48.57 dBm -35.57.d8 788.000 MHz 768.100 MHz 30.000 kHz 788.02872 MHz -36.65 dbm -23.65 dB
788.100 MHz 793.000 MHz 100.000 kHz 786.15140 MHz -44.29 dém -31.29 d8 788.100 MHz 793.000 MHz 100.000 kHz 788,18545 MHz -31.05 dBm -18.05 dB
793.000 MHz 806.000 MHz 6.250 kHz 802,31818 MHz -60.15 dBm -25.15 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -60.08 dBm -25.08 db
- —
il [ il (]
Datez 1 09:50:21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 13 /5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit Gheck PABS Limit Gheck PABS
20 dbie—$PURIOUS | INE ABS pAkS 20 dbipe—$RURIONS | INE ABS DA
' I
10 dem ” 10 dém ‘
o de h 0dem i%
-10 dém - g |[| -10 dem — ‘ ]
-20 dBm J' { -20 dBm J l
SPURIGUS_LINE_ABS H ‘ | SPURIOUS_LINE_BS J k
-40 dBm o 40 dBm A,j k
-50 dBm = S 50 dem ] i i
Lo [ STuWal
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs |
763.000 MHz 775.000 MHz 6.250 kHz 77024675 MHz -60.28 dBém -25.28 de 763.000 MHz 775.000 MHz 6.250 kHz 763,22178 MHz -59.95 dBm -24.96 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.74670 MHz -47.96 dBm -34.96 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,17488 MHz -48.40 dBm ~35.40 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,90005 MHz -53.12 dBm -40.12 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.98187 MHz -53.02 dbm ~40.92 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.32468 MHz 20.28 dBm -9.72 dB 276.000 MHz 783,000 MHz 100,000 kHz 786.67532 MHz 20.12 dBm ~o.88 db
788.000 MHz 786.100 MHz 30.000 kHz 78809995 MHz -54.33 dBm -41.33 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -53.45 dBm -40.45 dB
788.100 MHz 793.000 MHz 100.000 kHz 79004580 MHz -47.49 dém -34.49 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,26888 MHz -46.34 dBm -33.34 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.13536 MHz -60.01 dBm -25.01 dB 793.000 MHz 806.000 MHz 6.250 kHz 795.00649 MHz -60.16 dBm -25.16 dB
- . . . . .
il [ il (]

)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit Gheck PAES Limit Gheck PAES

20 dbipe _$BURIOUS | INE ABS DPARS 20 dbipre—$RURIOUS | INE ABS DA

10 dBm 10 dém

e roant

ode Ifuf—d W-T\ 0. dem f Wﬁt

10 dem — J l -10 dBm — fl I\

-20 dBm -20 dBm \

. / \ o /

SPURIOUS_LINE_ABS 7 ey | SPURIOUS_LINE_ABS | "J m\

.40 dam J ”j\« -40 dBm

50 dam e EeES 50 dBm

st J

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz

puri Emi Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77486214 MHz -59.30 dBm -24.30 d& 763.000 MHz 775.000 MHz 6.250 kHz 763.04196 MHz -60.08 dbm -25.08 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -36.73 dBm -23.73 d& 775.000 MHz 775.900 MHz 100.000 kHz 77566668 MHz -47.79 dBm -34.79 dB
775.900 MHz 776,000 MHz 30,000 kHz 775.96628 MHz -41.85 dém -28.95 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.98995 MHz -52.36 dBm -39.36 dB
776.000 MHz 788,000 MHz 100,000 kHz 779,89011 MHz 7.15 dBm -22.85 d& 276.000 MHz 788.000 MHz 100.000 kHz 786,24376 MHz 7.27 dBm -22.73 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,00005 MHz -49.20 dBm -36.20 dB 788.000 MHz 768.100 MHz 30.000 kHz 788.06265 MHz -36.60 dbm -23.60 dB
788.100 MHz 793,000 MH2 100.000 kHz 788,19545 MHz -43.83 dém -30.83 di 788.100 MHz 793.000 MHz 100.000 kHz 788.1611% MHz -32.15 dBm -19.15 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.88961 MHz -60.15 dBm -25.15 dB 793.000 MHz 806.000 MHz 6.250 kHz 703.42208 MHz -60.08 dBm -25.08 dB
‘ . . . . . .
il [ il ]
Dater 1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 13 /5MHz / 256 QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di

Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB

Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit dheck PABS Limit ¢heck PABS

20 dbipe —$PURIOUS | INE ABS pAkS e e —-

10 dem |n 10 dém ﬂ

0 de % 0. dem |i

-10 dem - J‘ i -10 dBm — f \

-20 dem f i -20 dBm f \

SPURIDUS_LINE ABS }| 1 H | SFURIOUS_LINE_aBS_ ’ 1‘

AN SR AW

-50 dbm: { e 50 dem L i M,

. |

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz

purious Emi Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _PoweraAbs | ALimit Range Low RangeUp | REBW | Frequency | _PowerAbs |
763.000 MHz 775,000 MHz 6,250 kHz 767,27373 MHz -60.32 dBm -25.32 d& 763.000 MHz 775.000 MHz 6.250 kHz 765,75125 MHz -60.05 dbm -25.05 db
775.000 MHz 775.900 MHz 100.000 kHz 775.21084 MHz -47.74 dém -34.74 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.78626 MHz -48.69 dBm -35.60 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -53.38 dBm -40.38 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.01184 MHz ~53.82 dbm -a0.82 de
776.000 MHz 788,000 MHz 100,000 kHz 777.33666 MHz 16,46 dBm -13.54 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,63936 MHz 16.13 dBm -13.87 dB
788.000 MHz 788.100 MHz 30.000 kHz 78809995 MHz -54.03 dém -41.03 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01334 MHz -53.28 dBm -40.28 dB
788.100 MHz 793.000 MHz 100.000 kHz 78816119 MHz -47.52 dém ~34.52 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.77797 MHz -45.88 dBm -32.88 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.35714 MHz -60.07 dém -25.07 dB 793.000 MHz 806.000 MHz 6.250 kHz 802,33117 MHz -60.13 dBm -25.13 dB
‘ . . . . .
il g il (]

)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 di

Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

offset 11.50 dB

Mode Auto FFT

@1 AvoPwr [@1 avgPwr
Limit dheck PAES Limit ¢heck PAES

20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA

10 dem 10 dém

0 dB {Nw“-'\""“""‘q]‘ 0dem --—«—'lf""l{

-10 dBm — f I -10 dem — |

.20 dBm ‘ -20 dBm

. ] | o |

SPURIOUS_LINE_ABS ’( T | SPURIOUS_LINE_ABS_ \\

-40 dBm . e, -40 dBm = NM\\_L

50 dBm ) \M"l‘" -50 dem —

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz

puri Emissil Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.76623 MHz -60.15 d&m -25.15 dg 763.000 MHz 775.000 MHz 5.250 kHz 773.67532 WMHz ~60.06 dbm -25.06 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -44.93 dBm -31.93 de 775.000 MHz 775.900 MHz 100.000 kHz 775.53991 MHz -48.19 dBm -35.19 dB
775.900 MHz 776,000 MHz 30,000 kHz 775,94760 MHz -49.26 dBm -36.26 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.94610 MHz -53.35 dbm -20.35 dB
776.000 MHz 788,000 MHz 100,000 kHz 779.87812 MHz 3.96 dém -26.04 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,63936 MHz 4.73 dBm -25.27 dB
788.000 MHz 786.100 MHz 30,000 kHz 788.01843 MHz -52.72 dBm -39.72 d8 788.000 MHz 768.100 MHz 30.000 kHz 788.02013 MHz -41.80 dbm -28.80 db
788.100 MHz 793,000 MH2 100.000 kHz 788,53322 MHz -46.82 dBém -33.82 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.28357 MHz -37.31 dBm -24.31 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.33117 MHz -60.14 dBm -25.14 dB 793.000 MHz 806.000 MHz 6.250 kHz 703.00648 MHz -60.11 dBm -25.11 dB
: . . . . X .
il [ il ]
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LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB Band Edge / Full RB

& g @

Ref Level 30.00 dém  Offset 11.50 dB Mode Auto FFT Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit §heck paks Limit §heck PARS

20 ghife—SBURIOLS | INE ARS paks 20 dbipe—feURIOUS JINE ARS paks

10 dem 10 dBmr

- A e o | 0 dam P e s s il
-10 dBm # ‘( 1 -10 dBm Jl ‘{
20 dB j\ l\_ -20 dBm fl \

SPURIOUS_LINE_ABS T "\ SPURIOUS_LINE_ABS 7 ”‘-lrth.\

-40 dBrv A -40 dBm
/ Y W
-50 dBm ‘ -50 dBm |
A0 4, - a0 4
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.07093 MHz -58.86 dBm -23.86 dB 763,000 MHz 775.000 MHz 6.250 kHz 774.44256 MHz -59.63 dBm -24.63 dB
775,000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -37.19 dBm -24,19 dB 775,000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -40.49 dBm -27.49 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.98636 MHz -41.99 dBm -28.99 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99935 MHz -44.79 dBm -31,79 dB
776,000 MHz 788.000 MHz 100.000 kHz 786.26773 MHz 5.31 dBm -24.69 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.25574 MHz 4.46 dBm -25,54 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -34.95 dBm -21.95 dB 788,000 MHz 788.100 MHz 30.000 kHz 788.08806 MHz -37.58 dém -24.58 d&
788.100 MHz 793.000 MHz 100.000 kHz 788.18566 MHz -29,32 dBm -16.32 dB 788,100 MHz 793.000 MHz 100,000 kHz 788.24441 MHz -32.60 dBm -19.60 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -55.44 dBm -20.44 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -57.18 dBm -22,18 dB
—_—

\ ) ]

] ( ) )

LTE Band 13 / 10MHz / 64QAM LTE Band 13 / 10MHz / 256QAM
Band Edge / Full RB Band Edge / Full RB

Spectrum e Spectrum -
Ref Level 30.00 dém Offset 11,50 dg Mode Auto FFT Ref Level 30.00 dem  Offset 11.50 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck
20 dbHe—fRURIOUS | INE ABS pAES 20 dbfre—fRURIOUS L INE ABS
10 dem 10 dBmr
0d el i e v

J 0 dem: r,w Y

-10 dBm , | 1 -10 dBm .

-20 dB -20 dBm :

) / \ ) ] \
SPURIOUS_LINE_ABS \”\-v SPURIOUS_LINE_ABS [,
f

-40 dem ™ \*-

\/\’\ -40 dBm "
-50 dBm ‘ -50 dBm |"r
P S0
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.55045 MHz -59.59 dBm -24.59 dB 763,000 MHz 775.000 MHz 6.250 kHz 763.11389 MHz -60.11 dBm -25.11 dB
775,000 MHz 775.900 MHz 100,000 kHz 775.87797 MHz -40,36 dBm -27.36 dB 775,000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -45.48 dBm -32.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98756 MHz -44.48 dBm -31.48 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93182 MHz -49.61 dBm -36.61 dB
776,000 MHz 788.000 MHz 100.000 kHz 786.19580 MHz 5.04 dBm -24.96 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.07592 MHz 1.47 dBm -28.53 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09995 MHz -37.74 dBm -24.74 dB 788,000 MHz 788.100 MHz 30.000 kHz 788.03142 MHz -44.86 dBém -31.86 d&
788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -32.80 dBm -19.80 dB 788,100 MHz 793.000 MHz 100,000 kHz 788.10734 MHz -39.67 dBm -26.67 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -57.39 dBm -22.39 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -60.13 dBm -25,13 dB
) ( Il J ) wa
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